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Foreword

Thanks for your trust and recognition of XCMG brand and applying XCMG XZ320/A/B/D horizontal 

directional drill.

This catalog covers the structure and assembling relationships of XZ320/A/B/D horizontal directional drill 

spare parts to ensure the better repair and maintenance of XZ320/A/B/D horizontal directional drill from the spare 

parts engineer and the user. This catalog should be used together with Product Operation Instruction. Please perform 

the operation and maintenance in strict accordance with this catalog to ensure that the horizontal directional drill is 

always in the best working condition.

In order to make it easier for users to retrieve spare parts, this catalog includes the smallest repairable parts 

disassembled from the large structural parts and overall procurement parts of XZ320/A/B/D horizontal directional 

drill, and also includes detail list corresponding to the shown parts attached with the exploded view. Since 

“XZ320(0042400000) XZ320A(0041800000) XZ320B(0042200000) XZ320D(0043000000)” and other items 

have no disassemblies, and therefore no analysis and description is provided.

In addition, this catalog excludes information of mud systerm, engine etc., so please refer to catalog of mud

system, engine etc. for relevant information.

This catalog and other attached technical documents are part of XZ320/A/B/D horizontal directional drill, and 

thus please properly keep them with the horizontal directional drill during the service lift as the necessary basis of 

your use of this horizontal directional drill during.

We will reserve the right for revising Spare Parts Catalog due to the continuous improvement of technology, 

and we will not give you further notice if any change occurs, and thanks for your understanding.
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0042400000 XZ320 XZ320 Horizontal Directional Drill
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0042400000 XZ320 XZ320 Horizontal Directional Drill

No. Part Number Part Name Q'ty Remark

1 0041606023 Anchor 1

2 0041605000 Clamp 1

3 0041614029 Manipulative Desk 1

4 0041604000 Ritation Drive 1

6 0042410000 Electirc System 1

7 0041608000 Fuel Tank 1

8 0042412000 Hydraulic System 1

9 0042407000 Engine System 1 SC8D190G2B1

9 0042407100 Engine System 1 6CTA8.3-C215

9 0042407114 Engine System 1 6BTAA5.9-C205

10 0041709000 Engine Hood&Covers 1

11 0041613000 Mud Systerm 1

12 0042402000 Drill Frame 1

13 0041601000 Track Group 1
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0041800000 XZ320A XZ320A Horizontal Directional Drill
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0041800000 XZ320A XZ320A Horizontal Directional Drill

No. Part Number Part Name Q'ty Remark

1 0041606023 Anchor 1

2 0041605000 Clamp 1

3 0041614029 Manipulative Desk 1

4 0041604000 Ritation Drive 1

6 0041810000 Electirc System 1

7 0041608000 Fuel Tank 1

8 0041812000 Hydraulic System 1

9 0042407000 Engine System 1 SC8D190G2B1

9 0042407100 Engine System 1 6CTA8.3-C215

9 0042407114 Engine System 1 6BTAA5.9-C205

10 0041709000 Engine Hood&Covers 1

11 0041613000 Mud Systerm 1

12 0041802000 Drill Frame 1

13 0041601000 Track Group 1
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0042200000 XZ320B XZ320B Horizontal Directional Drill
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0042200000 XZ320B XZ320B Horizontal Directional Drill

No. Part Number Part Name Q'ty Remark

1 0041706000 Anchor 1

2 0041605000 Clamp 1

3 0041614029 Manipulative Desk 1

4 0041604000 Ritation Drive 1

5 0042203000
The Handing Device 

Assembly Of Drilling 
1

6 0042210000 Electirc System 1

7 0041608000 Fuel Tank 1

8 0042212000 Hydraulic System 1

9 0042407000 Engine System 1 SC8D190G2B1

9 0042407100 Engine System 1 6CTA8.3-C215

9 0042407114 Engine System 1 6BTAA5.9-C205

10 0041709000 Engine Hood&Covers 1

11 0041613000 Mud Systerm 1

12 0041702000 Drill Frame 1

13 0041601000 Track Group 1
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0043000000 XZ320D XZ320D Horizontal Directional Drill
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0043000000 XZ320D XZ320D Horizontal Directional Drill

No. Part Number Part Name Q'ty Remark

1 0041606023 Anchor 1

2 0041605000 Clamp 1

3 0041614029 Manipulative Desk 1

4 0043004000 Ritation Drive 1

6 0043010000 Electirc System 1

7 0041608000 Fuel Tank 1

8 0043012000 Hydraulic System 1

9 0042407000 Engine System 1

10 0041709000 Engine Hood&Covers 1

11 0041613000 Mud Systerm 1

12 0043002000 Drill Frame 1

13 0041601000 Track Group 1
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0041606023 Anchor
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0041606023 Anchor

No. Part Number Part Name Q'ty Remark

1 0041606041 Staff 4

2 0041606024 Anchor 1

3 104000077 M10×20 Bolt 2 GB/T5783

4 104040008 10 Washer 2 GB/T93

5 0041606001 Axe 2

XZ320 XZ320A XZ320D
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0041706000 Anchor
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0041706000 Anchor

No. Part Number Part Name Q'ty Remark

1 41706001 Elevator Frame 1

2 104030018 M20 Nut 1 GB/T6182

3 104000110 M20×140 Bolt 1 GB/T5783

4 4110472 Handle 1

5 104020192 M20×30 Bolt 2 GB/T70.1

6 41706005 Circumvolve Frame 1

7 104040030 10 Washer 6 GB/T97.1

8 104040008 10 Washer 6 GB/T93

9 104000074 M10×35 Bolt 4 GB/T5783

10 104000077 M10×20 Bolt 2 GB/T5783

11 41706014 Tray 1

12 41606019 Axes 1

13 105000018 Bearing 2

14 4110119 Baffle 1

15 41706019 Axes 2

16 104020101 M8×40 Bolt 4 GB/T70.1

17 104040007 8 Washer 4 GB/T97.1

18 104040081 8 Washer 4 GB/T93

19 4110123 Dowel 1

20 4100412 Circlewise Plate 1

21 4110500 Drill Pipe 1

22 104000389 M12×110 Bolt 1 GB/T5783

23 104030160 M12 Nut 1 GB/T6182

24 41106002 Dustproof Cover 1

25 4110502 Drive Cover 1

26 4110503 Axes 1

27 4100286 Hatch Pin 1

28 104000121 M12×30 Bolt 8 GB/T5783

29 104040005 12 Washer 10 GB/T93

30 105010119 32015 Bearing 2 GB/T297

XZ320B
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0041706000 Anchor
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0041706000 Anchor

No. Part Number Part Name Q'ty Remark

31 108000018 M8×1 Oil Cup 1 JB/T7940.1

32 104030213 M72×2 Nut 1 GB/T6182

33 104040156 72 Washer 1 GB/T858

34 4110501 Flange Tray 1

35 104000247 M12×50 Bolt 4 GB/T5783

36 104040053 12 Washer 4 GB/T97.1

37 41706022 Support Frame 1

38 41706025 Support Frame 1

39 104000048 M16×120 Bolt 4 GB/T5783

40 104030131 M16 Nut 4 GB/T6182

41 104040058 16 Washer 4 GB/T97.1

42 104040004 16 Washer 4 GB/T93

43 104000078 M12×35 Bolt 2 GB/T5783

44 41706026 Press Boart 2

45 41706027 Axes 1

46 41706028 Press Boart 2

47 104030014 M10 Nut 3 GB/T6182

48 104000600 M10×1.25×30 Bolt 2 GB/T5786

49 41706018 Board 2

XZ320B
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0041605000 Clamp
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0041605000 Clamp

No. Part Number Part Name Q'ty Remark

1 0041605002 Clamp 1

2 0041605022 Clamp 1

3 0041305094 Bracket 1

4 0041305095 Bracket 1

5 0041305097 Bracket 1

6 0041305096 Bracket 1

7 0041305081 Connect Plank 1

8 0041305084 Pipe 6

9 0041305083 Idler Wheel 6

10 0041305082 Baffle 1

11 0041305085 Bolt 6

12 104000121 M12×30 Bolt 6 GB/T5783

13 0041612035 Cylinder 4

14 0041605064 Pin 4

15 0041605010 Holding Block 4

16 0041605039 Tooth 8

17 0041605063 Pin 4

18 0041605061 Plank 2

19 0041605060 Shaft 2

20 0041005011 Shim 4

21 104000345 M12×60 Bolt 4 GB/T5782

22 110020011 YA10×85×110 Spring 4 GB/T2089

23 0041605059 Bushing 4

24 0041605062 Pin 1

25 101000187 Cylinder 1

26 0041605058 Bracket 1

XZ320 XZ320A XZ320B XZ320D
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0041614029 Manipulative Desk
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0041614029 Manipulative Desk

No. Part Number Part Name Q'ty Remark

1 0041614001 Seat Mount 1

2 104020330 M12×140 Bolt 4 GB/T70.1

3 109020070 Controllable Lock 2

4 0041614006 Right Body 1

5 0041614034 Right Panel 1

6 101010259 Pipe Clincher 2

7 104000387 M6×50 Bolt 4 GB/T5783

8 104040009 6 Spring Washer 4 GB/T93

9 104030065 M6 Nut 4 GB/T6170

10 104020012 M5×12 Screw 18 GB/T818

11 104040070 5 Spring Washer 18 GB/T93

12 104000086 M8×30 Bolt 12 GB/T5783

13 104040007 8 Spring Washer 12 GB/T93

14 104040081 8 Washer 12 GB/T97.1

15 104030024 M8 Nut 12 GB/T6170

16 111020051 Tablet Chair 1

17 0041614012 Left Body 1

18 0041614016 Left Panel 1

19 004140035 Link Axes 1

20 105000022 Lubricate Bearing 2

21 104000078 M12×35 Bolt 2 GB/T5783

22 104040005 12 Washer 2 GB/T93

23 004100384 Block 2

24 004100381 Pin 1

25 104020154 M12×50 Screw 4 GB/T70.1

26 104040053 12 Washer 4 GB/T97.1

27 104030162 12 Nut 4 GB/T6170

XZ320 XZ320A XZ320B XZ320D
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0041604000    The Power Unit
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0041604000    The Power Unit

No. Part Number Part Name Q'ty Remark

1 0041304001 Connect 1

2 0043004025 Connect 1

3 101030082 Seal Ring 2 AD4346A0

4 0041604026 3 Cover Plate 2

5 004130111 Plate 4

6 105010068 Bearing 2 32224

7 0043004024 Spline Shaft 1

8 0041604014 Gear 1

9 0041604022 Pad Sakamoto 2

10 0041604023 Skateboard 4

11 0041604024 Skateboard 2

12 0041604025 Pad Sakamoto 12

13 0041604031 Skateboard 2

14 104040058 16 Washer 28 GB/T97.1

15 104000796 M16×110 Bolt 14 GB/T5782

16 101030197 Port 1 DTM16×1.5ED

17 104040004 16 Washer 44 GB/T93

18 104030134 M16 Nut 14 GB/T6170

19 108030010 A20 Oillevel 1

20 104040007 8 Washer 6 GB/T93

21 104000091 M8×20 Bolt 6 GB/T5783

22 0041504046 Washer 1

23 0041604015 Indicator 1

24 0041604004 Body 1

25 0041604027 Gear 2

26 105010119 32015 Bearing 4 GB/T297
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0041604000    The Power Unit
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0041604000    The Power Unit

No. Part Number Part Name Q'ty Remark

27 004140081 Pad Sakamoto 8

28 0041604028 1 Cover Plate 2

29 104040082 14 Washer 20 GB/T97.1

30 104050013 14 Washer 20 GB/T93

31 104000225 M14×40 Bolt 16 GB/T5783

32 0041604029 Sakamoto 2

33 104000306 M14×45 Bolt 4 GB/T5783

34 104000074 M10×35 Bolt 20 GB/T5783

35 104040008 10 Washer 20 GB/T93

36 0041604030 2 Cover Plate 2

37 104000630 M16×45 Bolt 30 GB/T5783
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0043004000    The Power Unit
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0043004000 The Power Unit

No. Part Number Part Name Q'ty Remark

1 0041304001 Connect 1

2 0043004025 Connect 1

3 101030082 Seal Ring 2 AD4346A0

4 0041604026 3 Cover Plate 2

5 004130111 Plate 4

6 105010068 Bearing 2 32224

7 0043004024 Spline Shaft 1

8 0041604014 Gear 1

9 103021249 Gear Box 2 MN2E281C1G12.5-6K195

10 0043004006 Push-Pull Box 1

11 0042504031 Drain Line 1

12 0042504023 Plate 2

13 104040008 10 Washer 4

14 104020009 M10×25 Bolt 4 GB/T70.1

15 0043004015 Bolt 2

16 105000023 Bearing 4 SF-15040

17 104000054 M16×80 Bolt 18 GB/T5782

18 104040004 16 Washer 18 GB/T93

19 108030010 A20 Oillevel 1

20 104040007 8 Washer 6 GB/T93

21 104000091 M8×20 Bolt 6 GB/T5783

22 0041504046 Washer 1

23 0041604015 Indicator 1

24 0041604004 Body 1

25 0041604027 Gear 2

26 105010119 32015 Bearing 4 GB/T297
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0043004000    The Power Unit
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0043004000 The Power Unit

No. Part Number Part Name Q'ty Remark

27 004140081 Pad Sakamoto 8

28 0041604028 1 Cover Plate 2

29 104040082 14 Washer 20 GB/T97.1

30 104050013 14 Washer 20 GB/T93

31 104000225 M14×40 Bolt 16 GB/T5783

32 0041604029 Sakamoto 2

33 104000306 M14×45 Bolt 4 GB/T5783

34 104000074 M10×35 Bolt 20 GB/T5783

35 104040008 10 Washer 20 GB/T93

36 0041604030 2 Cover Plate 2

37 104000630 M16×45 Bolt 30 GB/T5783

38 0043004019 Plate 4

39 0043004018 Plate 4

40 0043004016 Plate 4

41 0043004017 Plate 4

42 104040005 12 Washer GB/T93

43 104000557 M12×70 Bolt GB/T5783

44 104020074 M16×35 Bolt 6 GB/T70.1

45 0043004020 Stand 1
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0042203000 The Handing Device Assembly Of Drilling Rod
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0042203000 The Handing Device Assembly Of Drilling Rod

No. Part Number Part Name Q'ty Remark

1 42203001 Pipe Box 1

2 4130494 Lock Pin 2

3 41303029 Guard 2

4 42203007 Shuttle Ont Eldment 1

5 41303005 Plate 1

6 41303006 Pinion Shaft 1

7 4130096 Shuttle 2

8 4130097 Cover 1

9 42203018 Mount 2

10 104000294 M12×60 Bolt 4 GB/T5783

11 104030012 M12 Nut 10 GB/T6170

12 104000081 M10×60 Bolt 2 GB/T5783

13 104030014 M10 Nut 4 GB/T6170

14 104000092 M20×80 Bolt 12 GB/T5783

15 104040006 20 Washer 12 GB/T93

16 140040027 20 Washer 12 GB/T97.1

17 42203022 Mount 1

18 4100311 Cover 6

19 104000486 M8×45 Bolt 24 GB/T5782

20 104030126 M8 Nut 26 GB/T6182

21 104040081 8 Washer 26 GB/T97.1

22 104020085 M5×16 Bolt 2 GB/T79

23 4120071 Cover 2

24 104040006 20 Washer 2 GB/T93

25 42203033 Washer Shuttle 2

26 42203036 Rear Pipe Coader 1

27 103060023 Towline 2 GB/T5782

28 104000482 M4×40 Bolt 8 GB/T6170

29 104030113 M4 Nut 8

XZ320B
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0042203000 The Handing Device Assembly Of Drilling Rod
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0042203000 The Handing Device Assembly Of Drilling Rod

No. Part Number Part Name Q'ty Remark

30 4130082 Base 2 GB/T5782

31 104000484 M16×160 Bolt 16 GB/T6170

32 104030087 M16 Nut 16 GB/T97.1

33 104040058 16 Washer 16

34 4130088 Board 8 GB/T5783

35 104000492 M12×55 Bolt 8 GB/T6182

36 104030127 M12 Nut 8  

37 41303023 Lamp Holder 1 GB/T5783

38 104000130 M8×25 Bolt 2  

39 41303050 Stanchion Reaview 1 WF85Z

40 111020050 Mirror 1  

41 41303024 Rearview Mirror 2

42 4100286 Cover 2  

43 42203037 Cover 4 GB/T91

44 104070021 5×40 Cover 4  

45 42203038 Cover Board 1

XZ320B
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0041810002 Left Control Panel  
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0041810002 Left Control Panel

No. Part Number Part Name Q'ty Remark

1 102040507 Switch 3 JK988-057

2 102040265 Cover Board 2 8SQZ.311.000

3 102000156 Light 6 8SQZ.359.001

4 102050121 Sign Plate 3 8SQZ.359.004

5 102040508 Switch 4 JK988-004

6 102040510 Switch 1 JK988-011

7 102040509 Switch 1 JK988-199

XZ320A
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0042210005 Left Control Panel

No. Part Number Part Name Q'ty Remark

1 102040507 Switch 6 JK988-057

2 102040265 Cover Board 1 8SQZ.311.000

3 102040508 Switch 3 JK988-004

4 102040509 Switch 1 JK988-199

5 102040510 Switch 1 JK988-011

XZ320B
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0042410002 Left Control Panel

No. Part Number Part Name Q'ty Remark

1 102040265 Cover Board 6 8SQZ.311.000

2 102000156 Light 6 8SQZ.359.001

3 102050121 Sign Plate 3 8SQZ.359.004

4 102040508 Switch 3 JK988-004

5 102040510 Switch 1 JK988-011

6 102040509 Switch 1 JK988-199

XZ320C
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0043010001 Left Control Panel

          



 

   38 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043010001 Left Control Panel

No. Part Number Part Name Q'ty Remark

1 102040265 Cover Board 5 8SQZ.311.000

2 102000156 Light 6 8SQZ.359.001

3 102050121 Sign Plate 3 8SQZ.359.004

4 102040508 Switch 4 JK988-004

5 102040510 Switch 1 JK988-011

6 102040509 Switch 1 JK988-199

XZ320D



 

39    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041610001 Right Control Panel

         



 

   40 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041610001 Right Control Panel

No. Part Number Part Name Q'ty Remark

1 102010309 Pressure Gauge 2 40Mpa

2 102010307 Pressure Gauge 1 10Mpa

2 102040265 Cover Board 1 8SQZ.311.000

4 102040507 Switch 3 JK988-057

5 102040271 Start Switch 1 LA39(B)-11/G

6 102040247 Flameout Switch 1 LA39(B)-11/K

XZ320A



 

41    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042210002 Right Control Panel

         



 

   42 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042210002 Right Control Panel

No. Part Number Part Name Q'ty Remark

1 102010309 Pressure Gauge 2 40Mpa

2 102010307 Pressure Gauge 1 10Mpa

3 102000030 Light 2 590-266

4 102000156 Light 8 8SQZ.359.001

5 102050121 Sign Plate 4 8SQZ.359.004

6 102040271 Start Switch 1 LA39(B)-11/G

7 102040247 Flameout Switch 1 LA39(B)-11/K

XZ320B



 

43    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042410001 Right Control Panel

         



 

   44 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042410001 Right Control Panel

No. Part Number Part Name Q'ty Remark

1 102010309 Pressure Gauge 2 40Mpa

2 102010307 Pressure Gauge 1 10Mpa

3 102040271 Start Switch 1 LA39(B)-11/G

4 102040247 Flameout Switch 1 LA39(B)-11/K

XZ320C XZ320D



 

45    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041610005 Assistant Panel

           



 

   46 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041610005 Assistant Panel

No. Part Number Part Name Q'ty Remark

1 102010175 Speed Time Watch 1 GS901

2 102010166 Voltage Watch 1 DY242

3 102010174 Water Gauge 1 SW242

4 102010162 Fuel Gauge 1 RY242

5 102010173 Pressure Gauge 1 YY242

6 102040282 Key Switch 1 JK406

7 102040013 Power Supply Switch 1 6EK002843-002

XZ320A XZ320B XZ320C XZ320D



 

47    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041610008 Relay Panel



 

   48 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041610008 Relay Panel

No. Part Number Part Name Q'ty Remark

1 104020076 M5×15 Bolt 8 GB/T6560

2 102040283 Contact 1 MZJ-50A

3 102040147 Relay 2 4RD007903-001

4 102040252 Fuse Box 1 8JD005993-002

5 102040248 Fuse Box 2 BX2022

6 104040070 5 Gasket 8 GB/T93

7 104030110 5 Nut 8 GB/T6170

8 0041410001 Relay Panel 1

XZ320A



 

49    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042210008 Relay Panel



 

   50 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042210008 Relay Panel

No. Part Number Part Name Q'ty Remark

1 104020076 M5×15 Bolt 8 GB/T6560

2 102040283 Contact 1 MZJ-50A

3 102040147 Relay 6 4RD007903-001

4 102040252 Fuse Box 1 8JD005993-002

5 102040248 Fuse Box 2 BX2022

6 104040070 5 Gasket 8 GB/T93

7 104030110 5 Nut 8 GB/T6170

8 0041410001 Relay Panel 1

XZ320B



 

51    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042410004 Relay Panel



 

   52 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042410004 Relay Panel

No. Part Number Part Name Q'ty Remark

1 104020076 M5×15 Bolt 8 GB/T6560

2 102040283 Contact 1 MZJ-50A

3 102040147 Relay 2 4RD007903-001

4 102040252 Fuse Box 1 8JD005993-002

5 102040248 Fuse Box 2 BX2022

6 104040070 5 Gasket 8 GB/T93

7 104030110 5 Nut 8 GB/T6170

8 0041410001 Relay Panel 1

XZ320C



 

53    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043010002 Relay Panel



 

   54 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043010002 Relay Panel

No. Part Number Part Name Q'ty Remark

1 104020076 M5×15 Bolt 8 GB/T6560

2 102040283 Contact 1 MZJ-50A

3 102040147 Relay 3 4RD007903-001

4 102040252 Fuse Box 1 8JD005993-002

5 102040248 Fuse Box 2 BX2022

6 104040070 5 Gasket 8 GB/T93

7 104030110 5 Nut 8 GB/T6170

8 0041410001 Relay Panel 1

XZ320D



 

55    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041608000 Fuel Tank



 

   56 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041608000 Fuel Tank

No. Part Number Part Name Q'ty Remark

1 0041608001 Tank 1

2 004130181 Rubber Mat 2

3 104020142 M16 Bolt 2

4 104040007 8 Washer 18

5 104000130 M8×25 Bolt 8

6 004100328 Cover 1

7 004100327 Rubber Mat 1

8 101020487 Ajoint 4

9 104000121 M12×30 Bolt 8

10 104040005 12 Washer 8

11 004130181 Rubber Mat 8

12 104030133 M20 Nut 8

13 101010034 Filter 1

XZ320 XZ320A XZ320B XZ320D



 

57    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1 2,3 



 

   58 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000798 Gear Pump 1

2 10100089 Valve 1

3 101020433 Elbow 1

XZ320



 

59    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

2 1 9 3 7 8 4,5 6 



 

   60 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101022379 Bulkhead Elbow 1

2 101020522 Bulkhead Elbow 4

3 101000496 Motor 4

4 101022833 Adapter 8

5 101022898 Tee 4

6 101025507 Hose 1

7 0041612039 Pipe 4

8 101025508 Hose 2

9 0041412009 Valve Block 1

XZ320



 

61    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

12 3 4 1,2 6 5 7 



 

   62 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020487 Adapter 4

2 101020202 Tee 3

3 101025532 Hose 2

4 101025534 Hose 1

5 101028269 Hose 1

6 101025509 Hose 1

7 101028187 Hose 1

XZ320



 

63    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1 2 3 4 5 



 

   64 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020202 Tee 3

2 101028178 Hose 1

3 101000727 Valve 1

4 101028275 Hose 1

5 101025506 Hose 3

XZ320



 

65    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System



 

   66 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020502 Adapter 2

2 101022843 Elbow 2

3 101001260 Cylinder 1

4 101028499 Hose 1

5 101028500 Hose 1

6 101000502 Valve 1

7 101028278 Hose 1

8 101028271 Hose 1

9 101025290 Hose 1

10 0041612006 Cylinder 1

11 101020417 Adapter 2

12 101025526 Hose 1

13 101025527 Hose 1

XZ320



 

67    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1,2,3 2,3,4 5,6,7 8 9 10 11 



 

   68 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 104020277 Bolt 8 GB/T70.1

2 104040005 12 Washer Spring 8 GB/T93

3 0041612016 Flange Fitting 1

4 0041612011 Flange Fitting 1

5 0041612008 Flange Fitting 1

6 104040030 Washer Spring 6 GB/T93

7 104020123 Bolt 4 GB/T70.1

8 101025464 Hose 1

9 111010250 Hoop 8

10 101025463 Hose 1

11 101025465 Hose 1

XZ320



 

69    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1 2 3 3,4 



 

   70 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025466 Hose 1

2 0041612023 Confluence Component 1

3 101020422 Washer Spring 2

4 101020455 Tee 1

XZ320



 

71    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1 2 3 4 5 6,7,8,9 



 

   72 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025478 Hose 1

2 101025539 Hose 1

3 101022839 Flange Fitting 1

4 101025467 Hose 1

5 101000897 Valve 1

6 101021337 Gauge Fitting 2

7 101025547 Flange Fitting 1

8 101022862 Tee 1

9 101020760 Straight Coupling 1

XZ320



 

73    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1,2,3 4,5 6,7,8 9 



 

   74 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000796 Pump 1

2 104020009 Bolt 2 GB/T70.1

3 104040030 Washer Spring 6 GB/T93

4 101020434 Elbow 1

5 101027823 Flange Fitting 1

6 101028040 Flange Fitting 1

7 101020565 Tee 1

8 101021337 Gauge Fitting 2

9 101025472 Hose 1

XZ320   



 

75    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1,2 4 5 6 3 



 

   76 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028287 Adapter 4

2 101022843 Adapter 4

3 101026000 Hose 1

4 101025795 Hose 1

5 101025485 Hose 1

6 101028281 Hose 1

XZ320   



 

77    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1 2 3 



 

   78 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025794 Hose 2

2 101000794 Valve 1

3 101026603 Hose 1

XZ320   



 

79    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1 2 9 104 5,6,7,8 3 



 

   80 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025551 Hose 1

2 101025473 Hose 1

3 101025475 Hose 1

4 101028285 Hose 1

5 101040016 Valve 2

6 104000078 Bolt 2

7 104040005 Washer Spring 2

8 104030012 Nut 2

9 101023332 Hose 2

10 101026136 Hose 2

XZ320   



 

81    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

1 9 6 5 7 8 42 3



 

   82 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000209 Cylinder 4

2 101022617 Adapter 8

3 101025788 Hose 4

4 101000899 Valve 1

5 101028286 Hose 1

6 101020202 Tee 2

7 101040016 Valve 1

8 101025493 Hose 1

9 101028284 Hose 1

XZ320   



 

83    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System



 

   84 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025796 Hose 1

2 101028290 Hose 2

3 101028371 Hose 1

4 101020240 Banjo Coupling 2

5 0041612035 Cylinder 4

6 101028370 Hose 1

7 101028378 Hose 1

8 101001299 Valve 1

9 101001106 Valve 1

10 101028367 Hose 2

11 101028368 Hose 2

12 101028632 Hose 2

13 0042412009 Pipe 2

14 101020524 Elbow 2

15 0042412011 Pipe 4

16 101020525 Elbow 8

17 101010409 Pipe Clamp 4

18 101010211 Pipe Clamp 8

19 101028367 Adapter 1

20 101028980 Hose 1

21 101028991 Hose 1

22 101028991 Hose 1

23 101028979 Hose 1

24 101028363 Hose 1

25 101000203 Valve 2

26 101028485 Hose 2

XZ320



 

85    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System



 

   86 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042412000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028360 Hose 1

2 101028990 Hose 1

3 101001342 Cylinder 1

4 101028465 Adapter 2

5 101000216 Valve 1

6 104000431 M6×45 Bolt 2 GB/T5783

7 104030305 M6 Nut 2 GB/T6170

8 104040009 6 Washer Spring 2 GB/T93

9 101020416 Adapter 3

10 101026007 Hose 1

11 101020191 Adapter 6

12 101020714 Tee 3

XZ320



 

87    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1 2,3 



 

   88 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

2 101000798 Gear Pump 1

2 10100089 Valve 1

3 101020433 Elbow 1

XZ320A   



 

89    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

2 1 9 3 7 8 4,5 6 



 

   90 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101022379 Bulkhead Elbow 1

2 101020522 Bulkhead Elbow 4

3 101000496 Motor 4

4 101022833 Adapter 8

5 101022898 Tee 4

6 101025507 Hose 1

7 0041612039 Pipe 4

8 101025508 Hose 2

9 0041412009 Valve Block 1

XZ320A   



 

91    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

12 3 4 1,2 6 5 7 



 

   92 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020487 Adapter 4

2 101020202 Tee 3

3 101025532 Hose 2

4 101025534 Hose 1

5 101028269 Hose 1

6 101025509 Hose 1

7 101028187 Hose 1

XZ320A   



 

93    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1 2 3 4 5 



 

   94 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020202 Tee 3

2 101028178 Hose 1

3 101000727 Valve 1

4 101028275 Hose 1

5 101025506 Hose 3

XZ320A   



 

95    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System



 

   96 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

14 101028704 Hose 1

15 101028705 Hose 1

16 101020455 Tee 1

17 101026215 Hose 1

18 101022843 Elbow 4

19 101022833 Adapter 6

20 101020524 Elbow 2

21 101020478 Adapter 2

22 101020485 Adapter 2

23 101020525 Elbow R 2

24 101028706 Hose 3

25 101020557 Union Cross 1

26 101020202 Tee 1

27 101020486 Adapter 1

28 101027680 Hose 1

29 101000922 Valve 1

30 101027358 Hose 1

31 101025572 Hose 1

32 101026214 Hose 2

33 101026216 Hose 2

34 101025290 Gauge Hose 1

35 101001381 Valve 1

XZ320A   



 

97    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1,2,3 2,3,4 5,6,7 8 9 10 11 



 

   98 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 104020277 Bolt 8 GB/T70.1

2 104040005 12 Washer Spring 8 GB/T93

3 0041612016 Flange Fitting 1

4 0041612011 Flange Fitting 1

5 0041612008 Flange Fitting 1

6 104040030 Washer Spring 6 GB/T93

7 104020123 Bolt 4 GB/T70.1

8 101025464 Hose 1

9 111010250 Hoop 8

10 101025463 Hose 1

11 101025465 Hose 1

XZ320A   



 

99    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1 2 3 3,4 



 

   100 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025466 Hose 1

2 0041612023 Confluence Component 1

3 101020422 Washer Spring 2

4 101020455 Tee 1

XZ320A   



 

101    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1 2 3 4 5 6,7,8,9 



 

   102 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025478 Hose 1

2 101025539 Hose 1

3 101022839 Flange Fitting 1

4 101025467 Hose 1

5 101000897 Valve 1

6 101021337 Gauge Fitting 2

7 101025547 Flange Fitting 1

8 101022862 Tee 1

9 101020760 Straight Coupling 1

XZ320A   



 

103    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1,2,3 4,5 6,7,8 9 



 

   104 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000796 Pump 1

2 104020009 Bolt 2 GB/T70.1

3 104040030 Washer Spring 6 GB/T93

4 101020434 Elbow 1

5 101027823 Flange Fitting 1

6 101028040 Flange Fitting 1

7 101020565 Tee 1

8 101021337 Gauge Fitting 2

9 101025472 Hose 1

XZ320A   



 

105    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1,2 4 5 6 3 



 

   106 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028287 Adapter 4

2 101022843 Adapter 4

3 101026000 Hose 1

4 101025795 Hose 1

5 101025485 Hose 1

6 101028281 Hose 1

XZ320A   



 

107    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1 2 3 



 

   108 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025794 Hose 2

2 101000794 Valve 1

3 101026603 Hose 1

XZ320A   



 

109    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1 2 9 104 5,6,7,8 3 



 

   110 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025551 Hose 1

2 101025473 Hose 1

3 101025475 Hose 1

4 101028285 Hose 1

5 101040016 Valve 2

6 104000078 Bolt 2

7 104040005 Washer Spring 2

8 104030012 Nut 2

9 101023332 Hose 2

10 101026136 Hose 2

XZ320A   



 

111    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

1 9 6 5 7 8 42 3



 

   112 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000209 Cylinder 4

2 101022617 Adapter 8

3 101025788 Hose 4

4 101000899 Valve 1

5 101028286 Hose 1

6 101020202 Tee 2

7 101040016 Valve 1

8 101025493 Hose 1

9 101028284 Hose 1

XZ320A   



 

113    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System



 

   114 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0041812000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025796 Hose 1 1

2 101028290 Hose 2 2

3 101028371 Hose 1 3

4 101020240 Banjo Coupling 2 4

5 0041612035 Cylinder 4 5

6 101028370 Hose 1 6

7 101028378 Hose 1 7

8 101001299 Valve 1 8

9 101001106 Valve 1 9

10 101028367 Hose 2 10

11 101028368 Hose 2 11

12 101028632 Hose 2 12

13 0042412009 Pipe 2 13

14 101020524 Elbow 2 14

15 0042412011 Pipe 4 15

16 101020525 Elbow 8 16

17 101010409 Pipe Clamp 4 17

18 101010211 Pipe Clamp 8 18

19 101028367 Adapter 1 19

20 101028980 Hose 1 20

21 101028631 Hose 1 21

22 101028486 Hose 1 22

23 101028979 Hose 1 23

24 101028363 Hose 1 24

25 101000203 Valve 2 25

26 101028485 Hose 2 26

XZ320A



 

115    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1 2 



 

   116 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

3 101000798 Gear Pump 1

2 10100089 Valve 1

XZ320B   



 

117    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

2 1 9 3 7 8 4,5 6 



 

   118 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101022379 Bulkhead Elbow 1

2 101020522 Bulkhead Elbow 4

3 101000496 Motor 4

4 101022833 Adapter 8

5 101022898 Tee 4

6 101025507 Hose 1

7 0041612039 Pipe 4

8 101025508 Hose 2

9 0041412009 Valve Block 1

XZ320B   



 

119    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

12 3 4 1,2 6 5 7 



 

   120 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020487 Adapter 4

2 101020202 Tee 3

3 101028488 Hose 2

4 101028293 Hose 1

5 101028269 Hose 1

6 101025509 Hose 1

7 101028187 Hose 1

XZ320B   



 

121    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1 2 3 4 5 



 

   122 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020202 Tee 3

2 101028178 Hose 1

3 101000727 Valve 1

4 101028275 Hose 1

5 101025506 Hose 3

XZ320B   



 

123    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System



 

   124 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

36 101020502 Adapter 2

37 101022843 Elbow 2

38 101001260 Cylinder 1

39 101028468 Hose 1

40 101028469 Hose 1

41 101000502 Valve 1

42 101028278 Hose 1

43 101028271 Hose 1

44 101025290 Hose 1

45 0041612006 Cylinder 1

46 101020417 Adapter 2

47 101025526 Hose 1

48 101025527 Hose 1

XZ320B   



 

125    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1,2,3 2,3,4 5,6,7 8 9 10 11 



 

   126 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 104020277 Bolt 8 GB/T70.1

2 104040005 12 Washer Spring 8 GB/T93

3 0041612016 Flange Fitting 1

4 0041612011 Flange Fitting 1

5 0041612008 Flange Fitting 1

6 104040030 Washer Spring 6 GB/T93

7 104020123 Bolt 4 GB/T70.1

8 101025464 Hose 1

9 111010250 Hoop 8

10 101025463 Hose 1

11 101025465 Hose 1

XZ320B   



 

127    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1 2 3 3,4 



 

   128 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025466 Hose 1

2 0041612023 Confluence Component 1

3 101020422 Washer Spring 2

4 101020455 Tee 1

XZ320B   



 

129    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1 2 3 4 5 6,7,8,9 



 

   130 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025478 Hose 1

2 101025539 Hose 1

3 101022839 Flange Fitting 1

4 101025467 Hose 1

5 101000897 Valve 1

6 101021337 Gauge Fitting 2

7 101025547 Flange Fitting 1

8 101022862 Tee 1

9 101020760 Straight Coupling 1

XZ320B   



 

131    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1,2,3 4,5 6,7,8 9 



 

   132 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000796 Pump 1

2 104020009 Bolt 2 GB/T70.1

3 104040030 Washer Spring 6 GB/T93

4 101020434 Elbow 1

5 101027823 Flange Fitting 1

6 101028040 Flange Fitting 1

7 101020565 Tee 1

8 101021337 Gauge Fitting 2

9 101025472 Hose 1

XZ320B   



 

133    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1,2 4 5 6 3 



 

   134 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028287 Adapter 4

2 101022843 Adapter 4

3 101026000 Hose 1

4 101025795 Hose 1

5 101025485 Hose 1

6 101028281 Hose 1

XZ320B   



 

135    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1 2 3 



 

   136 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025794 Hose 2

2 101000794 Valve 1

3 101026603 Hose 1

XZ320B   



 

137    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1 2 9 104 5,6,7,8 3 



 

   138 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025551 Hose 1

2 101025473 Hose 1

3 101025475 Hose 1

4 101028285 Hose 1

5 101040016 Valve 2

6 104000078 Bolt 2

7 104040005 Washer Spring 2

8 104030012 Nut 2

9 101023332 Hose 2

10 101026136 Hose 2

XZ320B   



 

139    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1 9 6 5 7 8 42 3



 

   140 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000209 Cylinder 4

2 101022617 Adapter 8

3 101025788 Hose 4

4 101000899 Valve 1

5 101028286 Hose 1

6 101020202 Tee 2

7 101040016 Valve 1

8 101025493 Hose 1

9 101028284 Hose 1

XZ320B   



 

141    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

3 2 1 



 

   142 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000207 Cylinder 2 101000207

2 101028472 Hose 2 101028472

3 101028473 Hose 2 101028473

XZ320B   



 

143    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

2 1 



 

   144 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028481 Hose 1

2 101020559 Tee 1 101020559

XZ320B   



 

145    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

3 2 1 



 

   146 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028482 Hose 2

2 101020494 Adapter 4

3 101000211 Motor 2

XZ320B   



 

147    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

3 2 1 



 

   148 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000224 Cylinder 2

2 101027381 Hose 1

3 101028471 Hose 1

XZ320B



 

149    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

1 8 2,3,4,5,6 7 10 9 



 

   150 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101027407 Adapter 2

2 101000096 Motor 1

3 104020051 Bolt 4 GB/T70.1

4 104030012 M12 Nut 4 GB/T6170

5 104040053 12 Washer 4 GB/T97.1

6 104040005 12 Washer Spring 4 GB/T93

7 101000800 Valve 1

8 101025496 Hose 2

9 101028288 Hose 1

10 101028289 Hose 1

XZ320B



 

151    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System



 

   152 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0042212000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028290 Hose 2

2 0041612035 Cylinder 4

3 101026228 Adapter 2

4 101028483 Hose 1

5 101028484 Hose 1

6 101000942 Valve 1

7 101028361 Hose 1

8 101028485 Hose 1

9 101027316 Hose 1

10 101028486 Hose 1

11 101023417 Hose 1

12 101028485 Hose 1

13 101020005 Adapter 2

14 101000187 Cylinder 1

15 101000216 Valve 1

16 104000431 Bolt 2 GB/T5783

17 104030065 Nut 2 GB/T6170

18 104040009 Washer Spring 2 GB/T93

19 101020416 Adapter 3

20 101026007 Hose 1

21 101025796 Hose 1

22 101020191 Adapter 6

23 101020714 Tee 2

24 101020559 Tee 1

25 101028487 Hose 1

26 101020202 Tee 1

27 101020432 Elbow 1

28 101001396 Valve 1

XZ320B



 

153    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1 2,3 



 

   154 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

4 101000798 Gear Pump 1

2 101022839 Flange Fitting 1

3 101020433 Elbow 1

XZ320D   



 

155    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

2 1 9 3 7 8 4,5 6 



 

   156 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028071 Bulkhead Elbow 1

2 101020522 Bulkhead Elbow 4

3 101000496 Motor 4

4 101022833 Adapter 8

5 101022898 Tee 4

6 101025507 Hose 1

7 0041612039 Pipe 4

8 101025508 Hose 2

9 0041412009 Valve Block 1

XZ320D   



 

157    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

12 3 4 1,2 6 5 7 



 

   158 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020487 Adapter 4

2 101020202 Tee 3

3 101028700 Hose 2

4 101029478 Hose 1

5 101028699 Hose 1

6 101028696 Hose 1

7 101028125 Hose 1

XZ320D   



 

159    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1 2 3 4 5 



 

   160 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101020202 Tee 3

2 101028700 Hose 1

3 101000727 Valve 1

4 101028275 Hose 1

5 101025506 Hose 3

XZ320D   



 

161    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System



 

   162 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

49 101028271 Hose 1

50 101028278 Hose 1

51 101001521 Valve 1

52 101027201 Hose 1

53 101028702 Hose 1

54 101028694 Bulkhead Elbow 2

55 101028693 Hose 2

56 101001514 Motor 2

57 101028021 Adapter 2

58 101020202 Tee 1

59 101020367 Hose 1

60 101020525 Elbow 1

61 101022833 Adapter 4

62 101022843 Elbow 4

63 101027289 Hose 1

64 101029716 Hose 1

65 101025290 Gauge Hose 1

XZ320D   



 

163    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1,2,3 2,3,4 5,6,7 8 9 10 11 



 

   164 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 104020357 Bolt 8 GB/T70.1

2 104040005 12 Washer Spring 8 GB/T93

3 0041612016 Flange Fitting 1

4 0041612014 Flange Fitting 1

5 0041612009 Flange Fitting 1

6 104040030 Washer Spring 6 GB/T93

7 104020123 Bolt 4 GB/T70.1

8 101025464 Hose 1

9 111010247 Hoop 8

10 101025463 Hose 1

11 101025465 Hose 1

XZ320D   



 

165    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1 2 3 3,4 



 

   166 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025466 Hose 1

2 0041612023 Confluence Component 1

3 101020013 Washer Spring 2

4 101022435 Tee 1

XZ320D



 

167    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1 2 3 4 5 6,7,8,9 



 

   168 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025478 Hose 1

2 101025539 Hose 1

3 101022839 Flange Fitting 1

4 101025467 Hose 1

5 101000897 Valve 1

6 101021337 Gauge Fitting 2

7 101025547 Flange Fitting 1

8 101022862 Tee 1

9 101020760 Straight Coupling 1

XZ320D



 

169    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1,2,3 4,5 6,7,8 9 



 

   170 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101000796 Pump 1

2 104020009 Bolt 2 GB/T70.1

3 104040030 Washer Spring 6 GB/T93

4 101020434 Elbow 1

5 101027823 Flange Fitting 1

6 101028040 Flange Fitting 1

7 101020565 Tee 1

8 101021337 Gauge Fitting 2

9 101025472 Hose 1

XZ320D



 

171    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1,2 4 5 6 3 



 

   172 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028287 Adapter 4

2 101022843 Adapter 4

3 101027371 Hose 1

4 101026942 Hose 1

5 101025485 Hose 1

6 101028281 Hose 1

XZ320D



 

173    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1 2 3 



 

   174 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025794 Hose 2

2 101000794 Valve 1

3 101026603 Hose 1

XZ320D



 

175    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1 2 9 104 5,6,7,8 3 



 

   176 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025551 Hose 1

2 101025473 Hose 1

3 101026996 Hose 1

4 101028690 Hose 1

5 101040016 Valve 2

6 104000078 Bolt 2

7 104040005 Washer Spring 2

8 104030012 Nut 2

9 101023332 Hose 2

10 101026115 Hose 2

XZ320D



 

177    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

1 9 6 5 7 8 42 3



 

   178 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101001341 Cylinder 4

2 101022617 Adapter 8

3 101025788 Hose 4

4 101000899 Valve 1

5 101028286 Hose 1

6 101020202 Tee 2

7 101040016 Valve 1

8 101027118 Hose 1

9 101025999 Hose 1

XZ320D



 

179    

XZ320/A/B/D  
XZ320/A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System



 

   180 

XZ320/A/B/D  
XZ320A/B/D Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101025796 Hose 1

2 101028290 Hose 2

3 101028371 Hose 1

4 101020240 Banjo Coupling 2

5 0041612035 Cylinder 4

6 101028370 Hose 1

7 101028378 Hose 1

8 101001299 Valve 1

9 101001106 Valve 1

10 101028367 Hose 2

11 101028368 Hose 2

12 101028632 Hose 2

13 0042412009 Pipe 2

14 101020524 Elbow 2

15 0042412011 Pipe 4

16 101020525 Elbow 8

17 101010409 Pipe Clamp 4

18 101010211 Pipe Clamp 8

19 101028367 Adapter 1

20 101028980 Hose 1

21 101028991 Hose 1

22 101028991 Hose 1

23 101028979 Hose 1

24 101028363 Hose 1

25 101000203 Valve 2

26 101028485 Hose 2

XZ320D
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0043012000 Hydraulic System

No. Part Number Part Name Q'ty Remark

1 101028360 Hose 1

2 101028990 Hose 1

3 101001342 Cylinder 1

4 101028465 Adapter 2

5 101000216 Valve 1

6 104000431 M6×45 Bolt 2 GB/T5783

7 104030305 M6 Nut 2 GB/T6170

8 104040009 6 Washer Spring 2 GB/T93

9 101020416 Adapter 3

10 101026007 Hose 1

11 101020191 Adapter 6

12 101020714 Tee 3

13 101001202 Valve 1

14 101020501 Adapter 1

15 101027822 Adapter 2

16 101027664 Hose 1

17 101027664 Hose 2

18 101028939 Hose 1

XZ320D
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0042212013 Hydraulic Tank

No. Part Number Part Name Q'ty Remark

1 0041612037 Tank Body 1

2 101010181 Filter 1

3 101010003 Baeather Filter 1

4 104000264 M8×35 Bolt 8 GB/T5783

5 104040081 8 Washer 24 GB/T97.1

6 104040007 8 Washer Spring 24 GB/T93

7 104030024 M8 Nut 8 GB/T6170

8 101030097 M33×2 Plug 1

9 004100350 Cover Plate 2

10 101030083 0 0-Ring 2 GB/T3452.1

11 104020130 M8×20 Bolt 16 GB/T70.1

12 104030024 Flange Fitting 1

13 101030210 0 0-Ring 1 GB/T3452.1

14 101040038 Level Gauge 1

15 104020434 M4×12 Bolt 6 GB/T70.1

16 104040093 4 Washer Spring 6 GB/T93

17 0042012019 Rubber Casing 1

18 0042012020          Cover Plate 1

19 101010312 Filter 1

20 101010313 Filter 1

21 104000409 M6×25  Bolt 4 GB/T5783

22 104040009 6 Washer Spring 4 GB/T93

23 101030077 0 0-Ring 1 GB/T3452.1

XZ320
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0042212013 Hydraulic Tank

No. Part Number Part Name Q'ty Remark

1 0041612037 Tank Body 1

2 101010181 Filter 1

3 101010003 Baeather Filter 1

4 104000264 M8×35 Bolt 8 GB/T5783

5 104040081 8 Washer 24 GB/T97.1

6 104040007 8 Washer Spring 24 GB/T93

7 104030024 M8 Nut 8 GB/T6170

8 101030097 M33×2 Plug 1

9 004100350 Cover Plate 2

10 101030083 0 0-Ring 2 GB/T3452.1

11 104020130 M8×20 Bolt 16 GB/T70.1

12 104030024 Flange Fitting 1

13 101030210 0 0-Ring 1 GB/T3452.1

14 101040038 Level Gauge 1

15 104020434 M4×12 Bolt 6 GB/T70.1

16 104040093 4 Washer Spring 6 GB/T93

17 0042012019 Rubber Casing 1

18 0042012020 Cover Plate 1

19 101010312 Filter 1

20 101010313 Filter 1

21 104000409 M6×25 Bolt 4 GB/T5783

22 104040009 6 Washer Spring 4 GB/T93

23 101030077 0 0-Ring 1 GB/T3452.1

XZ320A
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0042212013 Hydraulic Tank

No. Part Number Part Name Q'ty Remark

1 0041612037 Tank Body 1

2 101010181 Filter 1

3 101010003 Baeather Filter 1

4 104000264 M8×35 Bolt 8 GB/T5783

5 104040081 8 Washer 24 GB/T97.1

6 104040007 8 Washer Spring 24 GB/T93

7 104030024 M8 Nut 8 GB/T6170

8 101030097 M33×2 Plug 1

9 004100350 Cover Plate 2

10 101030083 0 0-Ring 2 GB/T3452.1

11 104020130 M8×20 Bolt 16 GB/T70.1

12 104030024 Flange Fitting 1

13 101030210 0 0-Ring 1 GB/T3452.1

14 101040038 Level Gauge 1

15 104020434 M4×12 Bolt 6 GB/T70.1

16 104040093 4 Washer Spring 6 GB/T93

17 0042012019 Rubber Casing 1

18 0042012020 Cover Plate 1

19 101010312 Filter 1

20 101010313 Filter 1

21 104000409 M6×25  Bolt 4 GB/T5783

22 104040009 6 Washer Spring 4 GB/T93

23 101030077 0 0-Ring 1 GB/T3452.1

XZ320B
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0042212013 Hydraulic Tank

No. Part Number Part Name Q'ty Remark

1 0041612037 Tank Body 1

2 101010181 Filter 1

3 101010003 Breather Filter 1

4 104000264 M8×35 Bolt 8 GB/T5783

5 104040081 8 Washer 24 GB/T97.1

6 104040007 8 Washer Spring 24 GB/T93

7 104030024 M8 Nut 8 GB/T6170

8 101030097 M33×2 Plug 1

9 004100350 Cover Plate 2

10 101030083 0 0-Ring 2 GB/T3452.1

11 104020130 M8×20 Bolt 16 GB/T70.1

12 104030024 Flange Fitting 1

13 101030210 0 0-Ring 1 GB/T3452.1

14 101040038 Level Gauge 1

15 104020434 M4×12 Bolt 6 GB/T70.1

16 104040093 4 Washer Spring 6 GB/T93

17 0042012019 Rubber Casing 1

18 0042012020          Cover Plate 1

19 101010312 Filter 1

20 101010313 Filter 1

21 104000409 M6×25  Bolt 4 GB/T5783

22 104040009 6 Washer Spring 4 GB/T93

23 101030077 0 0-Ring 1 GB/T3452.1

XZ320D



 

191     

XZ320  
XZ320 Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE

 

0042407000 Engine System



 

   192 

XZ320  
XZ180 Hor izont al Direct ional Dr ill SPARE PARTS CATALOGUE 

0042407000 Engine System

No. Part Number Part Name Q'ty Remark

1 100000216 Engine 1

2 104020135 M10×30 Bolt 8 GB/T70.1

3 103040081 Drive Coupling 1

4 0042107026 Flange 1

5 104040008 10 Washing Spring 12 GB/T93 

6 104000496 M10×35 Bolt 12 GB/T5783 

7 104000340 M14×40 Bolt 4 GB/T5783 

8 104050013 14 Washing Spring 4 GB/T93 

9 104030012 M12 Nut 8 GB/T6170

10 104000118 M12×45 Bolt 8 GB/T5783 

11 0042107027 Connect Mount 1

12 0042407146 Limit Block 1 6CTA8.3 

XZ320 XZ320A XZ320B XZ320D
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0042407010 Air Filter Assembly

No. Part Number Part Name Q'ty Remark

1 104000085 M10×25 Blot 4 GB/T5783

2 104030014 M10 Nut  4 GB/T6170

3 100010587 Air Filter 1

4 111010256 T T- Clamp 1 GB/T97.1

5

0042407102

Intake Tube

1 6CTA8.3-C215

0042407011 1 SC8D190G2B1

0042407116 1 6BTAA5.9-C205

6 111010185 T T- Clamp 1 GB/T93

XZ320 XZ320A XZ320B XZ320D
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0042407103 Radiator Assembly

No. Part Number Part Name Q'ty Remark

1 0042407104 Pipe 1

2 111010119 T T Clamp 3

3 100010586 Radiator 1

4 0042407105 Hose 1

5 111010238 T T Clamp 1

6 0042407004 Rubber Board 2

7 0042407005 Connecting Plate 4

8 104030086 M14 Nut 8 GB/T6170

9 104050013 14 Spring Washing 8 GB/T93

10 104040082 14 Washing 4 GB/T7.1

11 104000405 M14×80 Blot 8 GB/T5783

12 104000429 M14×50 Blot 4 GB/T5783

13 111010115 d20 Hose Clamp 2 JB/T8870

14 0042207010 -900 Hose 1 HG/T3036

15 0041607132 Adpater 1

16 100010017 Fan 1

17 111010113 d25 Hose Clamp 2 JB/T8870

18 0042207009 -1100 Hose 1 HG/T2491

19 0041607135 Tie-In 1

20 0042107019 Tie-In 1

XZ320 XZ320A XZ320B XZ320D   
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0042407001 Radiator Assembly

No. Part Number Part Name Q'ty Remark

1 0042407002 Pipe 1

2 111010119 T T- Clamp 5

3 100010586 Radiator 1

4 0042407003 Pipe 1

5 111010238 T T- Clamp 1

6 0042407004 Rubber Board 2

7 0042407005 Connecting  Plate 4

8 104030086 M14 Nut 8 GB/T6170

9 104050013 14 Spring Washing 8 GB/T93

10 104040082 14 Washing 4 GB/T7.1

11 104000405 M14×80 Blot 8 GB/T5783

12 104000429 M14×50 Blot 4 GB/T5783

13 111010115 d20 Hose Clamp 2 JB/T8870

14 0042207010 -900 Hose 1 HG/T3036

15 0042407006 Pipe 1

16 0042407009 Pipe 1

17 111010113 d25 Hose Clamp 2 JB/T8870

18 0042207009 -1100 Hose 1 HG/T2491

XZ320 XZ320A XZ320B XZ320D
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0042407134 Radiator Assembly

No. Part Number Part Name Q'ty Remark

1 0042407140 Pipe 1

2 3001837 T T Clamp 3

3 0042407138 2 Pipe 1

4 111010253 T T Clamp 1

5 0042407135 Tube 1

6 111010230 T T Clamp 2

7 0042407136 1 Pipe 4

8 104030086 M14 Nut 8 GB/T6170

9 104050013 14 Spring Washing 8 GB/T93

10 104040082 14 Washing 4 GB/T7.1

11 104000225 M14×40 Blot 1 GB/T5783

12 104000064 M14×100 Blot 4 GB/T5782

13 0042407139 Rubber Board 2 JB/T8870

14 111010253 T T Clamp 1 HG/T3036

15 0042407137 Pipe 1

16 111010129 Hose Clamp 1

17 101028033 Tube 2

18 100010711 Radiator 1

19 111010095 d32 Hose Clamp 1 JB/T8870

20 101028034 Tube 1 HG/T2491

21 0042407141 Connecting Plate 1

XZ320 XZ320A XZ320B XZ320D   
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0041607160 Muffler System

No. Part Number Part Name Q'ty Remark

1 100010503 Muffler 1 6TA8.3

1 100010721 Muffler 1 6BTAA5.9

XZ320 XZ320A XZ320B XZ320D
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0041709000 Engine Hood&Covers

No. Part Number Part Name Q'ty Remark

1 0041609125 Mount Plate 1

2 0041109008 Hinge 1

3 104000091 M8×20 Bolt M8×20 64 GB/T5783

4 104040081 8 Nut 72 GB/T97.1

5 104040007 8 Washer 72 GB/T93

6 0041609124 Front Box Cover Plate 1

7 109020070 MS782 Movability Lever Lock 5

8 109000006 227-0891 Drawbench Guard 3

9 104070016 3×20 Hatch Annul 1 GB/T91

10 0041109006 Stay Bar 1

11 0041109007 Checkpost 1

12 0041609122 Outer Front Stand Plate 1

13 0041609121 Front Door Plate 1

14 0041609118 Rear Door Plate 1

15 0041609123 Outer Rear Stand Plate 1

16 109020027 22°401 Lock 2

17 0042409001 Rear Trough 1

18 0042409009 Duct Plate 1

19 0041609119 Inner Front Stand Plate 1

20 0041309007 Duct Plate 1

21 0041309005 Front Examine Plate 1

22 0041609120 Inner Front Stand Plate 1

23 0041309006 Examine Plate 2

24 0042409010 Storage Battery Plate 1

25 0041609126 Frame 1

26 0041609117 Door Hinge 4

XZ320 XZ320A XZ320B XZ320D
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0041613000 Mud Systerm

No. Part Number Part Name Q'ty Remark

1 101000732 Mud Pump 1 BW-320F

2 106000190 90° Coupler 1 GB/T3289.2

3 106000036 Fhc Body 1 TYPE:C

4 106000035 Fhc Body 1 TYPE:F

5 104000057 M16×60 Bolt M16×60 4 GB/T5782

6 104030167 M16 Nut M16×60 4 GB/T6184

7 101030201 Cap 1 DTG1/2ED

8 0041713001 Coupler 1

9 0041213001 Coupler 1

10 101022508 Tube 1 N2SNHEHA424224-3800

11 101010276 Pipe clincher 2 TLPG3-542

12 101020780 M52×2 Nut M52×2 1 N42L

13 0041213002 Coupler 1

14 101030197 Cap 1 DTM16×1.5ED

15 101020819 Tube 1 N1SNHFHA080804-1235

16 101020766 Coupler 1 L08L/30N

17 101020816 Tube 1 N1SNHFHA080804-1575

18 101023307 Tube 1 N1SNHAA0080804-260

19 101022532 Coupler 1 YL08L

20 101020742 Coupler 1 I08L/24N

21 106000291 Shutoff valve 1 Q11F-64P-1/4"

22 101022507 Tube 1 N2SNHEHA353520-4200

23 101020771 Coupler 1 L35L/41N

24 101025462 Tube 1 N2SNHAHA353520-1200

25 101025050 Coupler 1 I35LG1 1/2ED

26 0041613037 Mud Swivel 1

XZ320 XZ320A XZ320B
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0041613000 Mud Systerm

No. Part Number Part Name Q'ty Remark

1 101000732 Mud Pump 1 BW-320F

2 106000190 90° Coupler 1 GB/T3289.2

3 106000036 Fhc Body 1 TYPE:C

4 106000035 Fhc Body 1 TYPE:F

5 104000057 M16×60 Bolt M16×60 4 GB/T5782

6 104030167 M16 Nut M16×60 4 GB/T6184

7 101030201 Cap 1 DTG1/2ED

8 0041713001 Coupler 1

9 0041213001 Coupler 1

10 101022508 Tube 1 N2SNHEHA424224-3800

11 101010276 Pipe Clincher 2 TLPG3-542

12 101020780 M52×2 Nut M52×2 1 N42L

13 0041213002 Coupler 1

14 101030197 Cap 1 DTM16×1.5ED

15 101020819 Tube 1 N1SNHFHA080804-1235

16 101020766 Coupler 1 L08L/30N

17 101020816 Tube 1 N1SNHFHA080804-1575

18 101023307 Tube 1 N1SNHAA0080804-260

19 101022532 Coupler 1 YL08L

20 101020742 Coupler 1 I08L/24N

21 106000291 Shutoff Valve 1 Q11F-64P-1/4"

22 101029711 Tube 1 N2SNHEHA353520-5700

23 101020771 Coupler 1 L35L/41N

24 101025462 Tube 1 N2SNHAHA353520-1200

25 101025050 Coupler 1 I35LG1 1/2ED

26 0041613037 Mud Swivel 1

XZ320D
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0041613000 Mud Systerm

No. Part Number Part Name Q'ty Remark

1 106000269 Mud Pump 1 YWB-320/250/180C

2 0041613027 Coupler 1

3 101028294 Hose 1 N381HAHF423520-4300

4 0041613022 Plate 1

5 104030018 M20 Nut M20 2 GB/T6170

6 104000316 M20×80 Bolt M20×80 2 GB/T5782

7 104030167 M16 Nut M16 2 GB/T6170

8 104000473 M16×75 Bolt M16×75 2 GB/T5782

9 101020780 M52×2 Nut M52×2 1 N42L

10 101030197 Cap 1 DTM16×1.5ED

11 0041213002 Coupler 1

12 101020005 Coupler 1 I08LM12×1.5ED

13 101020819 Tube 1 N1SNHFHA080804-1235

14 101020766 Coupler 1 L08L/30N

15 101020816 Tube 1 N1SNHFHA080804-1575

16 101023307 Tube 1 N1SNHAA0080804-260

17 101022532 Coupler 1 YL08L

18 101020742 Coupler 1 I08L/24N

19 106000291 Shutoff valve 1 Q11F-64P-1/4"

20 101022507 Tube 1 N2SNHEHA353520-4200

21 101020771 Coupler 1 L35L/41N

22 101025462 Tube 1 N2SNHAHA353520-1200

23 101025050 Coupler 1 I35LG1 1/2ED

24 0041613037 Mud Swivel 1

XZ320 XZ320A XZ320B
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0041613000 Mud Systerm

No. Part Number Part Name Q'ty Remark

1 106000269 Mud Pump 1 YWB-320/250/180C

2 0041613027 Coupler 1

3 101028294 Hose 1 N381HAHF423520-4300

4 0041613022 Plate 1

5 104030018 M20 NutM20 2 GB/T6170

6 104000316 M20×80 Bolt M20×80 2 GB/T5782

7 104030167 M16 NutM16 2 GB/T6170

8 104000473 M16×75 Bolt M16×75 2 GB/T5782

9 101020780 M52×2 NutMM52×2 1 N42L

10 101030197 Cap 1 DTM16×1.5ED

11 0041213002 Coupler 1

12 101020005 Coupler 1 I08LM12×1.5ED

13 101020819 Tube 1 N1SNHFHA080804-1235

14 101020766 Coupler 1 L08L/30N

15 101020816 Tube 1 N1SNHFHA080804-1575

16 101023307 Tube 1 N1SNHAA0080804-260

17 101022532 Coupler 1 YL08L

18 101020742 Coupler 1 I08L/24N

19 106000291 Shutoff valve 1 Q11F-64P-1/4"

20 101029711 Tube 1 N2SNHEHA353520-5700

21 101020771 Coupler 1 L35L/41N

22 101025462 Tube 1 N2SNHAHA353520-1200

23 101025050 Coupler 1 I35LG1 1/2ED

24 0041613037 Mud Swivel 1

XZ32D
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0041613000 Mud Systerm

No. Part Number Part Name Q'ty Remark

1 101030139 O O-Ring 1 GB/T3452.1

2 0041613012 Core Axis 1

3 104000409 M6×25 Bolt M6×25 12 GB/T5783

4 104040009 6 Washer Speing 6 12 GB/T93

5 0041613030 Cover 2

6 105000181 Axletree 2 SF-1 7030

7 108040228 V
Fours Sets Of V-Shaned 

Combination Seal
2 GB/T10708.1

8 0041613016 Adjust Tab 1

9 108000019 Grease Cup 2 JB/T7940.1

10 0041613008 Cover 1

11 104040005 10 Washer Speing 10 1 GB/T93

12 104000121 M10×20 Bolt M10×20 1 GB/T5783

XZ320 XZ320A XZ320B XZ320D
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0042402000    Drill Frame 

No. Part Number Part Name Q'ty Remark

1 0042402001  Frame 1

2 103060216 LH2466-219 Chain 2 GB/T6074

3 103060073 -300X150X3000 Hose Trac 1

4 104000082 M10X30 Bolt 18 GB/T5783

5 104040008 10 Washer 18 GB/T93

6 0041602040  Baffle 2

7 104000086 M8X30 Bolt 10 GB/T5783

8 104040007 8 Washer 10 GB/T93

9 104040081 8 Washer 16 GB/T97.1

10 104030024 M8 Nut 8 GB/T6170

11 0041602041  Slide Bar 1

12 103060217 LH2088-159 Chain 1 GB/T6074

13 0041602050  Stick 2

14 104030039 M24 Nut 8 GB/T6170

15 104030154 M24 Nut 4 GB/T6172.1

16 0042402008  Front  1

17 0041602056  Axes 1

18 0042402012  Mount 1

19 0042402017  Vice Valve 1

20 0041602066  Axes 1

21 0041602069  Frame 1

22 0041602084 Cover 1

23 104020001 M6X10 Bolt 4 GB/T65

24 104000331 M16X35 Bolt 2 GB/T5783

25 104040004 16 Washer 8 GB/T93

26 0041602085  Pin 1

27 0041602086  Baffle 2
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0042402000    Drill Frame 
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XZ320

0042402000    Drill Frame

No.

 

Part Number

 

Part Name

 

Q'ty

 

Remark

28 0041602087  Baffle 1

29 0041602088  Pin 1

30 0041602091  Bracket 1

31 0041602096  Pin 2

32 104030087 M16 Nut 6 GB/T6170

33 104000245 M16X65 Bolt 6 GB/T5782

34 0042402009  Mount 1

35 0041602107  Roller 1

36 105000135  Spring Bushing 4 SF-1 8080

37 0041602108  Bushing 2

38 0041602109  Front Roller 1

39 105000137  Spring Bushing 2 SF-1 6040

40 105000136  Spring Bushing 2 SF-1 6070

41 0041602110  Cover 1

42 0042402012  Mounting Plate 1

43 105000138  Spring Bushing 4 SF-1 5060

44 104040022 24 Washer 4 GB/T93

45 104000427 M24X45 Bolt 4 GB/T5783

46 0041602112  Baffle 1

47 0041602038  Tapered Pin 2

48 104070193 4X18 Tapered Pin 4 GB/T91

49 0041602039  Coupler 1

50 0041602048  Stick 1

51 004140237  Pin 2

52 0041602049  Coupler 1

53 104030231 M27X2 Nut 1 GB/T6171

54 104030230 M27X2 Nut 1 GB/T6173
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0041802000  Drill Frame 
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0041802000    Drill Frame 

No. Part Number Part Name Q'ty Remark

1 0041802001  Frame 1

2 103060228 TL125 -300X150X3250 Hose Trac 1

3 103060229 36A-3X209 Chain 1 GB/T1243

4 104000086 M8X30 Bolt 10 GB/T5783

5 104040007 8 Washer 10 GB/T93

6 104040081 8 Washer 16 GB/T97.1

7 104030024 M8 Nut 8 GB/T6170

8 0041802015  Slide Bar 1

9 0041802020  Baffle 2

10 0041802021  Bracket 1

11 0041802025  Stick 2

12 104030039 M24 Nut 4 GB/T6170

13 104030154 M24 Nut 4 GB/T6172.1

14 105010070  Spring 2 SL04 0517PP

15 0041802043  Fill Up 6

16 0041802044  Fill Up 6

17 0041802045  Roller 1

18 0041602110  Cover 1

19 0041602066  Axes 1

20 104000473 M16X75 Bolt 13 GB/T5782

21 104040004 16 Washer 63 GB/T93

22 104030087 M16 Nut 13 GB/T6170

23 0041802029  Bracket 1

24 104000276 M16X50 Bolt 48 GB/T5783

25 101040235  Motor 1

26 101040236  Rducer 1

27 105000138  Spring 4 SF-1 5060

 

 

 

 

 

XZ320A   
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0042402000    Drill Frame 
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0042402000    Drill Frame

 

No. Part Number

 

Part Name

 

Q'ty

 

Remark

28 104000362 M16X40 Bolt 2 GB/T5783

29 0041802039  Pin 1

30 0041802040  Baffle 2

31 0041802041  Roller 1

32 0041802042  Bushing 1
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0041702000    Drill Frame 
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0042202000    Drill Frame 

No. Part Number Part Name Q'ty Remark

1 0042202001 Frame 1

2 103060305 LH2466-233 Chain 2 GB/T6074

3 103060304 TL125 -300X150X3375 Hose Trac 1

4 104000082 M10X30 Bolt 16 GB/T5783

5 104040008 10 Washer 30 GB/T93

6 0041602040 Baffle 2

7 104000077 M10X20 Bolt 10 GB/T5783

8 0041602056 Axes 1

9 104040030 10 Washer 16 GB/T97.1

10 104030014 M10 Nut 8 GB/T6170

11 0042402033 Slide Bar 1

12 103060217 LH2088-173 Chain 1 GB/T6074

13 0041602050 Stick 2

14 104030039 M24 Nut 6 GB/T6170

15 104030154 M24 Nut 4 GB/T6172.1

16 0042402008 Front Cover 1

17 0042202011 Cover 1

18 104030230 M27X2 Nut 1 GB/T6173

19 0041602066 Axes 1

20 0042402038 Frame 1

21 0042402056 Cover 1

22 104020304 M6X10 Bolt 4 GB/T819.1

23 104000090 M8X16 Bolt 4 GB/T5783

24 104040007 8 Washer 4 GB/T93

25 0042402055 Pin 1

26 0042402056 Cover 2

27 0041602087 Baffle 1
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0041702000    Drill Frame 
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0041702000    Drill Frame

 

No. Part Number

 

Part Name

 

Q'ty

 

Remark

28 0042402057  Pin 1

29 0041602091 Bracket 1

30 0041602096  Pin 2

31 104030087 M16 Nut 6 GB/T6170

32 104000245 M16X65 Bolt 6 GB/T5782

33 0042402060  Roller 1

34 105000179  Spring Bushing 2 JDB-190110-100

35 0041602108  Bushing 2

36 0042402065  Front Roller 1

37 105000180  Spring Bushing 2 JDB-1 6075-55

38 0042402012  Mounting Plate 1

39 105000138  Spring Bushing 4 SF-1 5060

40 104040022 24 Washer 4 GB/T93

41 104000427 M24X45 Bolt 4 GB/T5783

42 0041602112  Baffle 1

43 0041602038  Tapered Pin 2

44 104070193 4X18 Tapered Pin 4 GB/T91

45 0041602039  Coupler 1

46 0041602048  Coupler 1

47 004140237  Pin 2

48 0041602049  Coupler 1

49 104030231 M27X2 Nut 1 GB/T6171
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0041802000  Drill Frame 
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0043002000    Drill Frame 

No. Part Number Part Name Q'ty Remark

1 0043002001  Frame 1

2 103060347 TL125 -300×170×3125 Hose Trac 1

3 0041602066  Axes 1

4 104000082 M10X30 Bolt 8 GB/T5783

5 104040008 10 Washer 10 GB/T93

6 104040030 10 Washer 16 GB/T97.1

7 104030024 M10 Nut 8 GB/T6170

8 105000138  Spring 4 SF-1 5060

9 0041802062  Baffle 2

10 104040022 24 Washer 5 GB/T93

11 104000344 M24X80 Bolt 2 GB/T5782

12 104000529 M24X60 Bolt 3 GB/T5782

13 104030039 M24 Nut 2 GB/T6170

14 104040004 16 Washer 48 GB/T93

15 104020519 M16X100-10.9 Bolt 48 GB/T70.1

16 0043002022  Limitr 1

17 0043002019  Rack 3

18 104000077 M10X20 Bolt 2 GB/T5783
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0041602069    Frame 
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0041602069 Frame

No. Part Number Part Name Q'ty Remark

1 0041602070 Mount Frame 1

2 111030089 Plate 12 JSP-1-18×75×10

3 104020261 M6×15 Bolt 28 GB/T70.2

4 0041602078 Shim 8

5 111030090 Plate 2 JSP-1-48×160×10

6 0041602079 Shim 4

7 004140058 Roller 1

8 105000025 Bearing 1 SF-16540

9 105000026 Bearing 1 SF-16570

10 0041602080 Shaft 1

11 0041602081 Front Roller 1

12 105000135 Bearing 2 SF-1 8080

13 0041602082 Shaft 1

14 0041602083 Pin 1

15 104050011 80 Spacer 2 GB/T893.1
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0041601000 Track Group
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0041601000 Track Group

No. Part Number Part Name Q'ty Remark

1 104030165 M20 Nut 16 GB/T889.1

2 0041601200 L.H. Crawler 1

2 0041601001 L.H. Crawler 1

3 104040027 20 Washer 16 GB/T97.1

4 104000034 M20×60 Bolt 16 GB/T5782-10.9

5 0041601191 Pin 1

6 0041301017 Cover 8

7 104040008 10 Washer 16 GB/T93

8 0041601043 Pin 1

9 104020084 M10×20 Bolt 16 GB/T70.1

10 0041301014 Pin 4

11 0041301016 Pin 2

12 0041301019 Left Tube 

13 0041601066 Main Frame 1

14 0041301021 Right Tube 1

15 0041601088 R.H. Crawler 1

15 0041601041 R.H. Crawler 1

16 105000022 Oilless Bearing 2 SF-1 4540

XZ320 XZ320A XZ320B

XZ320D
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0041601001&0041601041  Crawler
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0041601001&0041601041  Crawler

No. Part Number Part Name Q'ty Remark

1 0041601064 R.H. Track Frame 1

2 0041601065 L.H. Track Frame 1

3 104030164 M27 Nut 16 GB/T889.1

4 104000849 M27×220 Bolt 16 GB/T5782

5 0041201010 Lower Roller 16

6 104000357 M16×45 Bolt 24 GB/T5783

7 104040004 16 Washer 24 GB/T93

8 103021170 Planetary Gear Box 2

9 004130002 Track Sprocket 2

10 104050013 14 Washer 24 GB/T93

11 104000849 M14×65 Bolt 24 GB/T5782

12 004130485
Track Roller And Idler 

Device
2

13 111030148 Rubber Track 2

XZ320 XZ320A XZ320B XZ320D
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0041601200&0041601088  Crawler
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0041601200&0041601088  Crawler

No. Part Number Part Name Q'ty Remark

1 0041601097 R.H. Track Frame 1

2 0041601089 L.H. Track Frame 1

3 104030164 M27 Nut 16 GB/T889.1

4 104000849 M27×220 Bolt 16 GB/T5782

5 0041601090 Lower Roller 16

6 104000357 M16×45 Bolt 24 GB/T5783

7 104040004 16 Washer 24 GB/T93

8 103021170 Planetary Gear Box 2

9 103060268 Track Sprocket 2

10 104050013 14 Washer 24 GB/T93

11 104000849 M14×65 Bolt 24 GB/T5782

12 0041601091
Track Roller And Idler 

Device
2

13 103060267 Track 2

14 111030243 Rubber Track 84

XZ320 XZ320A XZ320B
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004130485 Track Roller And Idler Device
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004130485 Track Roller And Idler Device

No. Part Number Part Name Q'ty Remark

1 104070289 10×100 Roll Pin 2 GB/T879-86

2 0041201013 Push Block 2

3 0041201014 Spacer 2

4 0041201011 62212-2RS1 Idler 2

5 0041201012 Idler Shaft 1

6 105010048 62212-2RS1 Ball Bearing 2 62212-2RS1

7 0041201001 Yoke 1

8 0041301018 Steel Tube 1

9 0041201002 Tube 1

10 0041201015 Cylinder Rod 1

11 101030092 8-148 Backup Ring 2

12 101030072 O 2-148 O Ring 1

13 0041201007 Grease 1

14 0041101002 Relief Valve 1

15 108000024 M10×1 Zerk 1 JB/T7940.1

XZ320 XZ320A XZ320B XZ320D
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0041601091 Track Roller And Idler Device
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0041601091 Track Roller And Idler Device

No. Part Number Part Name Q'ty Remark

1 104070289 10×100 Roll Pin 2 GB/T879-86

2 0041201013 Push Block 2

3 0041201014 Spacer 2

4 0041601096 Idler Roller 2

5 0041201012 Idler Shaft 1

6 105010048 62212-2RS1 Ball Bearing 2 62212-2RS1

7 0041201001 Yoke 1

8 0041301018 Steel Tube 1

9 0041201002 Tube 1

10 0041201015 Cylinder Rod 1

11 101030092 8-148 Backup Ring 2

12 101030072 O 2-148 O Ring 1

13 0041201007 Grease 1

14 0041101002 Relief Valve 1

15 108000024 M10×1 Zerk 1 JB/T7940.1

XZ320 XZ320A XZ320B
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0041201010 Lower Roller
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0041201010 Lower Roller

No. Part Number Part Name Q'ty Remark

1 004120021 Backstop 2

2 105010069 Ball Bearing 2 6307-2RS1

3 004120019 Lower Roller  1

4 004120020 Shaft 1

XZ320 XZ320A XZ320B XZ320D
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0041601090 Lower Roller
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0041601090 Lower Roller

No. Part Number Part Name Q'ty Remark

1 004120021 Backstop 2

2 105010069 Ball Bearing 2 6307-2RS1

3 0041601095 Lower Roller  1

4 004120020 Shaft 1

XZ320 XZ320A XZ320B
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0041301019&0041301021  Assembly
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0041301019&0041301021  Assembly

No. Part Number Part Name Q'ty Remark

1 0041301059 Righttube Assembly 1

2 0041301060 Pin 1

3 104050055 40 Circlip 2 GB/T894.1

4 0041301058 Tube Assembly 1

5 004120042 Tapered Insert 2

XZ320 XZ320A XZ320B XZ320D
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Add NO.36,Tuolanshan Road, Xuzhou City,Jiangsu Province,China 

Tel +86-516-87892612 +86-516-87892620 

Fax +86-516-87892665 

Post Code 221004 

Service Tel +86-516-87892690 

Service Fax +86-516-87738173 

Quality Inquiry Tel +86-516-87892670 

Spare Parts Tel +86-516-87892668 
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